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FCC and IC approval
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CFR47 FCC Part 15: Subpart C Section 15.209
CFR47 FCC Part 15: Subpart B Section 15.107
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RSS-247 Issue 1 May 2015
RSS-Gen Issue 4 November 2014
ICES-003 Issue 6 January 2016
RSS-102 Issue 5 March 2015
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Prifmuster-Nr.:
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IC: 4522A-RM20BU
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Condition of the test item at delivery:

Prifmuster vollstandig und unbeschéadigt
Test item complete and undamaged:

*Legende: 1 =sehrgut
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Legend: 1 = very good

P(ass) = passed a.m. test specifications(s)

2 =gut 3 = befriedigend
F(ail) = entspricht nicht 0.g. Prufgrundlage(n)
2 =good 3 = satisfactory

F(ail) = failed a.m. test specifications(s)

4 = ausreichend 5 = mangelhalt

N/A = nicht anwendbar ~ N/T = nicht getestet
4 = sufficient 5 = poor

N/A = not applicable N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o0.g. Prifmuster und darf ohne Genehmigung der Prifstelle nicht

auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
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http://www.tuv.com
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.5 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.6 20DB BANDWIDTH
RESULT: Pass

5.1.7 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.9 TIME oF OCCUPANCY
RESULT: Pass

5.1.10 CONDUCTED EMISSION ON AC MAINS
RESULT: Pass

5.1.11 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up

Appendix B: Test Results of General 2.4GHz Wireless of Conducted Testing

Appendix C: Test Results of General 2.4GHz Wireless of Radiated Testing

2 Test Sites

2.1 Test Facilities

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Road, Block 52, Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong,
518057 China

FCC Registration No.: 90454
Test site Industry Canada No.: 5183A-1

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Audix Technology (Shenzhen) Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Agilent N9030A MY51380221 14.10.2017
Conducted Emission on AC Mains
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver R&S ESCI 100842 23.04.2017
L.I.S.N.#1 R&S ESH2-Z5 100429 17.10.2017
L.I.S.N.#2 Kyoritsu K NW-403D 8-1750-2 23.04.2017
Terminator Hubersuhner 50Q No.1 04.05.2017
Terminator Hubersuhner 50Q No.2 04.05.2017
RF Cable MIYAZAKI 3D-2W No.1 23.04.2017
Coaxial Switch Anritsu MP59B 6200766906 22.04.2017
Spurious Emission, Below 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Spectrum Agilent E4407B MY41440292 23.04.2017
Test Receiver R&S ESVS10 834468/011 23.04.2017
Amplifier HP 8447D 2648A04738 23.04.2017
Loop Antenna Chase HLA6120 1062 24.09.2017
Tri-log-Broadband | - g\ ARzBECK VULB 9168 9168-710 19.07.2017
Antenna
RF Cable MIYAZAKI CFD400NL-LW No.3 25.09.2017
Coaxial Switch Anritsu MP59B 6201397222 22.04.2017
Attenuator EMCI EMCI-N-6-06 AT-N0639 25.09.2017
Spurious Emission, Above 1GHz
Equipment Manufacturer Model No. Serial No. Cal. Until
3#Chamber AUDIX N/A N/A 20.05.2017
Spectrum Analyzer Agilent E4446A US44300459 23.04.2017
Horn Antenna ETS 3115 9510-4877 14.10.2017
Amplifier Agilent 8449B 3008A02495 23.04.2017
RF Cable Hubersuhner SUCOFLEX106 505238/6 23.04.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

ltem Uncertainty Remark
Radiated Emission test in 3m chamber +2.8dB Below 1GHz
Radiated Emission test in 3m chamber 1+5.8 dB Above 1GHz
Conducted Spurious emission test +2.0dB
Output power test +0.8 dB
Power density test +2.0dB
Bandwidth 183 KHz
Temperature 3%
humidity 10.6°C

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B & C of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)
file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Audix Technology (Shenzhen) Co., Ltd. Test facility located at No. 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park, Nantou, Shenzhen, Guangdong, 518057 China is listed on the US
Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a 2" Video Baby Monitor (Baby Unit) device, it supports general 2.4GHz wireless

technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment 2" Video Baby Monitor (Baby Unit)
Type Designation Roomie20BU

Trade Mark iNanny

FCCID VLJ-RM20BU

IC 4522A-RM20BU

HVIN Roomie20BU

Operating Temperature Range 5°C~+45°C

Operating Voltage

DC 5.0V 600mA input via AC/DC adapter
DC 3.7V 1200mAnh via rechargeable Li-ion battery

Testing Voltage

AC 120V, 60Hz

AC/DC Adapter

Model: BLJO6W050060P1-U
Input: AC 100-240V~50/60Hz, 0.2A
Output: DC 5.0V~600mA

Li-ion Battery

Model: 5C
DC 3.7V 1200mAh Li-ion battery

Technical Specification of General 2.4GHz Wireless

Operating Frequency

2415.375 - 2471.625 MHz

Type of Modulation

GFSK

Channel Number

21 physical channels

Antenna Type

Integral Antenna

Antenna Gain

0 dBi

Seite 8 von 26
Page 8 of 26
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Table 3: RF Channel and Frequency of General 2.4GHz Wireless

RF Channel Fre(:lc\JALll_Iezr;cy RF Channel Fre(zlc\J/ll:_'ezr;cy RF Channel Fre(&t:_'ezlgcy
01 2415.375 08 2435.625 15 2454.750
02 2418.750 09 2437.875 16 2458.125
03 2423.250 10 2440.125 17 2460.375
04 2426.625 11 2443.500 18 2462.625
05 2428.875 12 2445.750 19 2466.000
06 2431.125 13 2449.125 20 2468.250
07 2433.375 14 2451.375 21 2471.625

3.3 Independent Operation Modes

The basic operation modes are:
A. On, General 2.4GHz wireless transmitting
1. Low channel
2. Middle channel
3. High channel
B. On, General 2.4GHz wireless on hopping channel
C. On, Charging mode
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Photo Document
- Block Diagram - Schematics
- FCCI/IC Label and Location Info - User Manual

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014.

According to clause 3.1, all tests were performed on model Roomie20BU in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating
Laptop DELL Laititude E6420 N/A N/A
2” Video Baby Monitor Alford .
(Parent Unit) Industries Ltd. Roomie20PU N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

Additional countermeasures to the submitted test sample(s) for Radiated Spurious Emission were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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H(ii:n:I w

Ground Plane

Test Receiver

coeoo
e,

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
A
i i

Testreceive — I

|
Ground plane

o090
OOOI‘.

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50056924 001 Seite 13 von 26
Test Report No. Page 13 of 26

5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is 0 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(b)(1)
RSS-247 Clause 5.4(2)

Basic standard : ANSI C63.10: 2013

Limits : 0.125 Watts

Kind of test site . Shielded Room

Test Setup

Date of testing :18.11.2016

Input voltage . AC 120V, 60Hz

Operation mode A

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 5: Test Result of Maximum Peak Conducted Output Power

Frequency Measured Power Limit
TestEUT (MH2) @Bm) w) W)
2415.375 17.356 0.05440
Baby unit 2443.500 16.319 0.04284 <0195
2471.625 15.410 0.03475
Maximum Measured Value 17.356 0.05440

Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix B.
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5.1.3 99% Bandwidth

RESULT: Pass

Test Specification

Test standard : RSS-Gen Clause 6.6
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room
Test Setup

Date of testing :18.11.2016

Input voltage : AC 120V, 60Hz
Operation mode A

Test channel . Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 6: Test Result of 99% Bandwidth

Test EUT Fr?ﬁﬂtﬁazr;cy 99% I(Bl\:;lla(:;mdth h(lmzlg
2415.375 1.678

Baby unit 2443.500 1.692 /
2471.625 1.696

Maximum Measured Value 1.696

For the measurement records, refer to the appendix B.
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5.1.4 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site :  Shielded Room
Test Setup

Date of testing . 18.11.2016

Input voltage . AC 120V, 60Hz
Operation mode A

Test channel :  Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B.
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5.1.5 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Issue 4 Table 4

Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . Refer to results

Input voltage . AC 120V, 60Hz

Operation mode A

Test channel :  Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case
spurious emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix C.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:

Test Report No.

50056924 001

Seite 18 von 26
Page 18 of 26

5.1.6 20dB Bandwidth

RESULT:

Test Specification

Test standard

Basic standard
Kind of test site

Test Setup
Date of testing
Input voltage
Operation mode
Test channel

FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(1)
ANSI C63.10: 2013
Shielded Room

18.11.2016

AC 120V, 60Hz

A

Low / Middle / High

Pass

Ambient temperature 25°C
Relative humidity 56 %
Atmospheric pressure 101 kPa
For details refer to following test result.
Table 7: Test Result of 20dB Bandwidth
Frequenc 20dB 2/3 of 20dB Limit
Test EUT (&HZ) y Bandwidth Bandwidth o
(kHz) (kHz)
2415.375 1677.00 1118.000
Baby unit 2443.500 1664.00 1109.333 /
2471.625 1674.00 1116.000
Maximum Measured Value 1677.00 1118.000 /

For the measurement records, refer to the appendix B.
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5.1.7 Carrier Frequency Separation

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup
Date of testing
Input voltage
Operation mode
Test channel

Ambient temperature

Relative humidity

Atmospheric pressure

For details refer to following test result.

Pass

FCC Part 15.247(a)(1)

RSS-247 Clause 5.1(2)

ANSI C63.10: 2013

> 25kHz or 2/3 of 20dB bandwidth, whichever is greater
Shielded Room

09.12.2016

AC 120V, 60Hz

B

Low / Middle / High
25°C

56 %

101 kPa

Table 8: Test Result of Carrier Frequency Separation

Measured
Frequency Channel Limit
Test EUT Test Channel (MH2) Separation (kH2)
(KHz)
Low Channel 2415.375
i 3330.0
Adjacency 2418.750
Channel
Middle Channel 2443.500 > 25kHz or 2/3
Baby unit Adjacency 2240.0 of 20dB
Channel 2445.750 bandwidth
High Channel 2471.625
: 2620.0
Adjacency 2468.250
Channel

Note: The limit is maximum 2/3 of the 20 dB bandwidth: 1118.000 KHz.
For the measurement records, refer to the appendix B.
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5.1.8 Number of Hopping Frequency

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity

Atmospheric pressure

For details refer to following test result.

FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

ANSI C63.10: 2013

> 15 non-overlapping channels
Shielded Room

18.11.2016

AC 120V, 60Hz
B

25°C

56 %

101 kPa

Table 9: Test Result of Number of Hopping Frequency

Measured Quantity of o

Test EUT Frequency Range Hopping Channel Limit
. 2415.375 -

Baby unit 2471.625 MHz 21 >15

For the measurement records, refer to the appendix B.

Pass




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50056924 001 Seite 21 von 26
Test Report No. Page 21 of 26

5.1.9 Time of Occupancy

RESULT: Pass

Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

Basic standard : ANSI C63.10: 2013

Limits : <04s

Kind of test site . Shielded Room

Test Setup

Date of testing : 23.11.2016

Input voltage . AC 120V, 60Hz

Operation mode . B

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

For details refer to following test result.

Table 10: Test Result of Time of Occupancy

Frequenc Pl Number of et iz Limit
Test EUT quency width Dwell time
(MHz) Channels (s)
(ms) (s)
2415.375 2.435 138 0.336
Baby unit 2443.500 2.455 138 0.339 0.4s
2471.625 2.450 138 0.338
Note:

Dwell time = Pulse width x Number of channels in Period
Period = 0.4 (seconds/ channel) x 21 (channel) = 8.4 seconds

For the measurement records, refer to the appendix B.
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5.1.10 Conducted Emission on AC Mains

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Clause 8.8 & ICES-003

ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.107(a)
RSS-Gen Table 3 & ICES-003 Table 2
Shielded Room

Refer to results
AC 120V, 60Hz
A C

Not connected
24 °C

53 %

101 kPa

For the measurement records, refer to the appendix C.
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5.1.11 Radiated Emission

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Classification

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For the measurement records, refer to the

FCC Part 15.109(a)
ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)
ICES-003 Table 5 & Table 7
3m Semi-anechoic Chamber

Refer to results
AC 120V, 60Hz
C

Not connected
24 °C

48 %

101 kPa

appendix C.

Pass




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 50056924 001 Seite 24 von 26
Test Report No. Page 24 of 26

6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields
RESULT: Pass

Test Specification

Test standard . CFR47 FCC Part 2: Section 2.1091
CFR47 FCC Part 1: Section 1.1310
FCC KDB Publication 447498 v06
FCC KDB Publication 865664 D02 v01r02
OET Bulletin 65 (Edition 97-01)
RSS-102 Issue 5 March 2015

» FCCrequirements

FCC requirement: Systems operating under the provisions of this section shall be operated in a manner
that ensures that the public is not exposed to radio frequency energy level in excess limit for maximum
permissible exposure. In accordance with 47 CFR FCC Part 2 Subpart J, section 2.1091 this device has
been defined as a mobile device whereby a distance of 20cm normally can be maintained between the user
and the device.

MPE Calculation Method according to OET Bulletin 65
Power Density: Smwiem?= PG/41TTR? or EIRP/4TTR?

Where:

S = power density (mW/cm?)

P = power input to the antenna (mwW)

G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna (cm)

The nominal maximum conducted output power specified:
2.4GHz FHSS: 18.00 dBm

From the peak RF output power, the minimum mobile separation distance, d=20 cm, as well as the antenna
gain (Max. 0.0 dBi for 2.4GHz FHSS), the RF power density can be calculated as below:

For 2.4GHz FHSS: Smwicm?= PG/4TTR? = 0.020 mW/cm?

Limits for Maximum Permissible Exposure (MPE) according to FCC Part 1.1310:
1.0 mW/cm?
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» IC requirements: The EUT shall comply with the requirement of RSS-102 section 2.5.2.

Exemption from Routine Evaluation Limits — RF Exposure Evaluation

RF exposure evaluation is required if the separation distance between the user and/or bystander and the
device’s radiating element is greater than 20 cm, except when the device operates as follows:

at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the
device is equal to or less than 1.31 x 102 f0-6834 W (adjusted for tune-up tolerance), where f is in MHz;

o RF exposure evaluation exempted power for 2.4GHz FHSS: 2.679 W

The nominal maximum conducted output power specified:

2.4GHz FHSS: 18.00 dBm

Antenna Gain: 0.0 dBi for 2.4GHz FHSS

The Max. e.i.r.p. for 2.4GHz FHSS = 20.00 dBm = 0.100 W is less than the RF exposure evaluation
exempted power. So RF exposure evaluation is not required.

“RF Radiation Exposure Statement Caution: This Transmitter must be installed to provide a
separation distance of at least 20 cm from all persons.”
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7 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix B.1: Maximum Peak Conducted Output Power

BN Agilent Spectrum Analyzer - Swept SA
500 AC | SENSE:INT] | ALIGN AUTO  [12:13:28 AM Nov 18, 2016

i RF 5
Center Freq 2.415

375000 GHz Avg Type: Log-Pwr
PNO: Fast Uy Trig: FreeRun Avg[Hold:>100/100
IFGain:Low #Atten: 30 dB

Ref Offset 11.5 dB
Ref 25.00 dBm

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

BE Agilent Spectrum Analyzer - Swept SA
500 AC | SENSE:INT] | ALIGN AUTO  [12:14:56 AM Nov 18, 2016
3500 Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Arten: 30 dB

Ref Offset 11.56 dB
Ref 25.00 dBm

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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BN Agilent Spectrum Analyzer - Swept SA

RF 500 AC | SENSE:INT] | ALIGN AUTO _ [12:15:25 AM Nov 18, 2016

g T 0o
Center Freq 2.471625000 GHz Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Ref Offset 11.5 dB
Ref 25.00 dBm

N

Mkr1 2.471 12 GHz
15.410 dBm

Span 10.00 MHz

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Appendix B.2: 20dB Bandwidth & 99% Bandwidth

BN Agilent Spectrum Analyzer - Occupied BW

[ ] & s

RF 500 AC [ SENSE:INT] | ALIGN AUTO __ [12:13:54 AM Nov 18, 2016

g T S0
Center Freq 2.415375000 GHz Center Freq: 2.415375000 GHz

Radio Std: None Frequency

) Trig: Free Run Avg|Hold:>10/10

;
AFGain:Low | #Atten: 30 dB

Ref 30.00 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power
1.6777 MHz

Transmit Freq Error -494.50 kHz OBW Power
x dB Bandwidth 1.677 MHz x dB

Radio Device: BTS

Center Freq
2.415375000 GHz

20.3 dBm

Freq Offset
99.00 % gz
-20.00 dB

STATUS
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BN Agilent Spectrum Analyzer - Occupied BW

(o[

RF 500 AC |

SENSE:INT| |

ALIGN AUTO [12:14:40 AM Nov 18, 2016

Center Freq: 2.443500000 GHz
. ) Trig: FreeRun
#Atten: 30 dB

1 L 50 Q
Center Freq 2.443500000 GHz

o
#IFGain:Low

Ref 30.00 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power

1.6919 MHz
-503.23 kHz
1.664 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
2.443500000 GHz

19.5 dBm

Freq Offset
99.00 % Lz

-20.00 dB

STATUS

BN Agilent Spectrum Analyzer - Occupied BW

==

SENSE:INT] I

ALIGN AUTO [12:16:07 AM Nov 18, 2016

i RF 50Q AC
Center Freq 2.471625000 GHz Center Freq: 2.471625000 GHz
=) Trig: Free Run

0
#FGain:iLow — #Atten: 30 dB

Ref 30.00 dBm

#VBW 100 kHz

Occupied Bandwidth Total Power

1.6958 MHz
-505.42 kHz
1.674 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

18.6 dBm

Freq Offset

99.00 % Uikl

-20.00 dB

STATUS
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Appendix B.3: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

Low Channel

BE Agilent Spectrum Analyzer - Swept SA
- .

5 RF 00 AC

Start Freq 30.000000 MHz

IFGain:Low

Ref Offset 11.5 dB
Ref 25.00 dBm

| SENSE:INT| [ ALIGN AUTO
Avg Type: Log-Pwr
Avg[Hold:>100/100

[12:21:09 AM No!

=) Trig: Free Run
#Atten: 30 dB

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL|

BN Agilent Spectrum Analyzer - Swept SA
g T RF 500 A

Start Freq 1.000000000 GHz

PNO: Fast Ly Trig: Free Run
IFGain:Low

Ref Offset 11.5 dB

| SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr
Avg[Hold:>100/100

#Atten: 30 dB

Stop 26.50 GHz
Sweep 82.87 ms (1001 pts)

MKR| MODE TRC| SCL| X

(0N [1]f] 2.428 GHz
[ N [1]f] 3219 GHz
1

2o0ENONA LN

A

FUNCTION

Y
15796dBm| | |
36088dBm| | ]

FUNCTIOM WIDTH FUNCTIONVALUE =

=
@
o]
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Middle Channel

BE Agilent Spectrum Analyzer - 5
- .

| SENSE:INT| | ALIGN AUTO __ [12:23:21 AM Nov 18, 2016
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

[
IFGainiLow _ #Atten: 30 dB

Ref Offset 11.5 dB
Ref 25.00 dBm

Stop 1.0000 GHz
Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL| X FUNCTION VALUE &
(0N [1]f] 903.00 MHz T
g [ I I I

1 I
4 I 1
5 I I -
6 I ]
7 1 1
8 I 1
9 I ]

10 1 ]

1 I I -

3 v

MSG STATUS

BN Agilent Spectrum Analyzer - Swept SA
- -

| SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast L, 1rg: FreeRun Avg|Hold:>100/100

]
IFGainiLow _ #Atten: 30 dB

[12:22:47 AMNov 18, 2016
TRAC 4

Ref Offset 115 ¢B
Ref 25.00 dBm

Stop 26.50 GHz
Sweep 82.87 ms (1001 pts)

MKR| MODE TRC| SCL| X FUNCTION FUNCTIOM WIDTH FUNCTIONVALUE =

Y
U N [1]1] 2.464 GHz 14899dBm/ | [ ]
PA N [1]1] 3.270 GHz 37492dBm[ [ 0000 000000000 |
(- rrr  r o r ]

SowONONEW
i

sl

=
I
o
@
>
d
{2
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High Channel

BE Agilent Spectrum Analyzer - 5
- .

| SENSE:INT| | ALIGN AUTO __ [12:17:51 AM Nov 18, 2016
Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

[
IFGainiLow _ #Atten: 30 dB

Mkr1 904.94 MHzZ
Ref 25,00 dBm -49.791 dBm

i

N A I A
SSPUU I FUSSUU S
I I I A
N N AN N

Stop 1.0000 GHz

#VBW 300 kHz Sweep 3.200 ms (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE &
(0N [1]f] 904.94 MHz 49791dBm| | |
g - rr+r - " [ ] I
] I
4 I R A ]

5 ] I -
6 ] I
7 ] I
8 I R A ]
9 ] I
10 ] I

11 [ 1] I -

MSG STATUS

BN Agilent Spectrum Analyzer - Swept SA
- -

| SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast L, 1rg: FreeRun Avg|Hold:>100/100

]
IFGainiLow _ #Atten: 30 dB

[12:17:22 AM Nov 18, 2016
TRAC 4

Ref Offset 115 ¢B
Ref 25.00 dBm

Stop 26.50 GHz
Sweep 82.87 ms (1001 pts)

MKR| MODE TRC| SCL| X FUNCTION FUNCTIOM WIDTH FUNCTIONVALUE =

Y
U N [1]1] 2.479 GHz 14490dBm| [ 2000 00000000 |
[ 3.295CHg] 39336dBm[ [ 000 0000000 |
) A

sl

=
I
o
@
>
d
{2
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Bandedge: Low Channel

BE Agilent Spectrum Analyzer - 5
- .

T

Start Freq 2.31000!

RF 50

AC
00 GHz

PNO: Fast ()
IFGain:Low

Ref Offset 11.5 dB
Ref 25.00 dBm

| SENSE:INT|

| ALIGN AUTO [12:21:55 AM Nov 18, 2016

~ Trig: Free Run

#Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Stop 2.41600 GHz
Sweep 1.000 ms (1001 pts)

2o0ENDN A WN

A

=
@
o]

10 dB/div
Lo:

9
150 ’1

PNO: Wide Cy_

IFGain:Low

Ref Offset 11.5 dB
Ref 25.00 dBm

| SENSE:INT|

ALIGN AUTO

[12:18:50 AM Nov 18, 2016

) Trig: Free Run

#Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>100/100

Stop 2.51000 GHz
Sweep 1.000 ms (1001 pts)

A

247048 GH
2.483 50 GH.
2.500 00 GH

=
N NN

FUNCTION

FUNCTIOM WIDTH FUNCTIONVALUE =

=
@
o]
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Appendix B.4: Carrier Frequency Separation

n Agilent Spectrum Analyzer - 5
0

[
Avg Type: Log-Pwr

| SENSE:INT] ALIGN AUTO

(=] Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Ref Offset 105 cB AMkr3 4.52 MHz e
1L%gBidiv Ref 30.50 dBm 1.612 dB T
- e il
i ha™ m 2.418750000 GHz
My
-mwwmumm_-‘_- B —
StartFreq
2.413750000 GHz
[EEEEE |
Stop Freq
2.423750000 GHz
R
Span 10.00 MHz CF Step
#VBW 300 kHz Sweep 5.000 ms (1001 pts) 1.000000 MHz
MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE =« Auto Man
(A2 |1 f (A -3.33 MHz C T — i
2 IEEERE 2.418 36 GHz 17186dBm| [ [ 0000000000 |
3 [ fl(A) 452 MHz[(A) 16128 [ [ | Freq Offset
4 [ f] 2.418 36 GHz 17186dBm| | ] 0Hz
6 - ] I -
6 I E ]
7 ) ]
8 - I
9 I E 1
10 ) ]
L | _______N
MSG STATUS

BN Agilent Spectrum Ana\yzer SprtSA
J A

| SENSE:INT] [ ALIGN AUTO

Avg Type: Log-Pwr

Center Freq2 443500000 GHz

PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Auto Tune
Ref Offset 10.5 dB
Ref 30.50 dBm [——|
Center Freq
2.443500000 GHz
[ |
Start Freq
2.438500000 GHz
| B
Stop Freq
2.448500000 GHz
| e
Span 10.00 MHz CF Step
Sweep 5.000 ms (1001 pts) 1.000000 MHz
uto Man
MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
1 FFEEEEEN -3.45 MHz YT — o
2 IHEEEEE 244313 GHz 18470dBm| [ [ 0000 ]
BN A4 [ 1] f (A 2.24 MHz[(A 0603d8 | 0000} FreqOffset
4 [ F [1]¢] 2.443 13 GHz 18170dBm| [ [ 0000000 ] 0Hz
5 E
6
7
8
9
10
11 [ I R R R I &
q v
IMSG STATUS
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BN Agilent Spectrum Analyzer - Swept SA o[ &[]

AC | SENSE:INT| [ ALIGN AUTO  [05:16:23 PMDec 08, 2016

T
Center Freq 2.468250000 GHz Avg Type: Log-Pwr TRAC 4 Frequency
— ) Trig: FreeRun Avg|Hold:>100/100 LR

- Wide [ ) TYPI
ot oe ™ Atten: 30 4B oeT
Ref Offact 105 6B Mkr2 2.467 84 GHZ (DTS
Ref 30.50 dBm 15.762 dBm F———
1A2 34
y Center Freq
2.468250000 GHz
| teaaeeenan
StartFreq
2.463250000 GHz
[
Stop Freq
2.473250000 GHz
AR
Center 2.468250 GHz Span 10.00 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.000 ms (1001 pts) 1.000000 MHz
MKR MODE TRC| SCL| x Y FUNCTION FUNCTION WIDTH FUNCTION VALUE - M g
(A2 1/ f (Al 228MHz|(A) 123048 |
2 [1[f]  246784CGHz[ 15762 dBm|
Y AdT1FI(A) 262MHz[(A)  -1.844 dB] Freq Offset
4 == 0 Hz
5 ] E

1

@
=
d
&
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Appendix B.5: Number of Hopping Frequency

BE Agilent Spectrum Analyzer - SWEpl SA
7

| SENSE:INT| |
Avg Type: Log-Pwr
~, ) 1rig: FreeRun Avg|Hold:>100/100

)
IFGain:Low _ #Atten: 30 dB

ALIGN AUTO [12:32:35 AM Nov 18, 2016
CE

Mkr2 2.443 500 0 GHz|
Ref Offset 11.5 dB
1LDgBld|v Reef 2;?10 dBm 4.374 dBm

Stop 2.44350 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =

4374 dB

m

A

=
@
o]
@
=
d
@

BN Agilent Spectrum Analyzer - Swept SA
y T

| SENSE:INT| | ALIGN AUTO _ [12:35:16 AM N
Avg Type: Log-Pwr
PNO: Wide L, 1rig: FreeRun Avg|Hold:>100/100

‘
|FGainiLow _ #Atten: 30 dB

Ref Offset 11.6 dB
1Ln dBidiv Ref 25.00 dBm
og

Stop 2.48350 GHz
Sweep 1.000 ms (1001 pts)

Y FUNCTION FUNCTIOM WIDTH FUNCTIONVALUE =

247163 GHz
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Appendix B.6: Time of Occupancy

i Ag\\entSpectrumAnalyzer SWEplSA

Ref Offset 11.6 dB
Ref 21.50 dBm

10 dBidiv
Log

Center 2.415375000 GHz
Res BW 100 kHz

PNO: Wide ~—»— 1rig: Free Run
IFGain:Low

| SENSE:INT| [ ALIGN AUTO __ [06:27:55 PMNov 23, 2016

Avg Type: Log-Pwr

#Atten: 20 dB

VBW 100 kHz Sweep 8.400 s (1001 pts)

Ref Offset 11.5 dB

1LO gBIdIV Ref 21.50 dBm

!‘LHJIIIII'HIWI!J l l 1w
| [ [ [ ]

Span 0 Hz
Sweep 100.0 ms {1001 pts)

| SENSE:INT] [ ALIGN AUTO
Avg Type: Log-Pwr

—— 1rig: FreeRun
#Atten: 20 dB
Auto Tune

Center Freq
2.443500000 GHz

StartFreq
2.443500000 GHz

Stop Freq
2.443500000 GHz

CF Step
100.000 kHz
uto Man

I|:l>

Freq Offset
0Hz

I

#VBW 100 kHz

STATUS
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Low Channel

i Ag\\entSpectrumAnalyzer SWEplSA

| SENSE:INT| [ ALIGN AUTO __ [06:38:41 PMNov 23,2016
Avg Type: Log-Pwr

PNO: Wide ~—»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 115 dB AMkr1 2.435 ms

1LUgBrd|v Ref 21.50 dBm 1.65 dB|

Center 2.415375000 GHz
Res BW 100 kHz VBW 100 kHz Sweep 5.000 ms (1001 pts)

Middle Channel

i Ag\\entSpErtmmAnalyzEr Swept SA

| SENSE:INT| | ALIGN AUTO
Avg Type: Log-Pwr

PNO: Wide ~»— 1rig: FreeRun
IFGain:Low #Atten: 20 dB

Ref Offset 11.5 dB
Ref 21.50 dBm

Center 2.443500000 GHz
Res BW 100 kHz VBW 100 kHz Sweep 5.000 ms (1001 pts)
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High Channel

BE Agilent Spectrum Analyzer - Swept SA

( i
Center Fre

PNO: Wide —»—
IFGain:Low

Ref Offset 11.6 dB
Ref 21.50 dBm

A2
Center 2.471625000 GHz

| SENSE:INT| [

ALIGN AUTO [06:40:24 PMMov 23, 2016

Avg Type: Log-Pwr

Trig: Free Run
#Atten: 20 dB

Res BW 100 kHz VEW 100 kHz

AMkr1 2.450 ms
-0.88 dB

*

Span 0 Hz
Sweep 5.000 ms (1001 pts)
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Appendix C: Test Results of Radiated Testing

APPENDIX C: TEST RESULTS OF RADIATED TESTING -t ueutttntete ettt ae et e e tan e eaea e e e e e eeaeneeaanaens 1
APPENDIX C.1: TEST RESULTS OF RADIATED SPURIOUS EMISSIONS .. ..uinieie e 2
011 |5 A K € o b W0 A O g F-1 o] 1= T 2
1011V, [ A K o A Y, 1o [0 TSI @ g = o 1= T 4
30MHZ - 1GHZ, High CRaNNE .....eeeiieeiii et s e e e e e e e s et e e e e e e e e e s nraaneeaeeeeaanns 6
1GHZ - 18GHZ, LOW CRANNEL ....eeiiii et e e e e e e et e e e e e e e s et e e e eab s e e eaaaeesanas 8
1GHZ - 18GHZ, MIdAIE CRANNEI ... .ccvee et e e e e et e e et e e s st e e e s st e e earaaeees 12

N CT o A R (] o b4 1o o IO = = 16
[TV = 20
APPENDIX C.2: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS .....vvviieiiieeeeenn 21
[0 1TV & g = 1< T 21
HIGN CRANNEL ... ettt e e e bt e e ek b et e e s bb et e e s kb e e e e sbbeeeeannbeeaeaa 23
APPENDIX C.3: TEST RESULTS OF CONDUCTED EMISSION ON AC MAINS .. oviiieiei e 25
AN 1.2 0 o [ 25

(O3 1 o o [ 27
APPENDIX C.4: TEST RESULTS OF RADIATED EMISSION ...uiuinieieiiii e e e e e eaaenen 29
(O 4T To [T =11 [0 )V A K € A 29

(O 4T To LT AN o To ) VST €] O 31
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Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below

30MHz and above 18GHz were gre
to 18GHz were reported.

Appendix C.1: Test Resu
30MHz - 1GHz, Low Channel

ater than 20dB below the limit, so only the radiated spurious emissions from 30MHz

Its of Radiated Spurious Emissions

o] No.6 Ke Feng Road, Science & Technology Park
A | I D Ix Nanshan District, ShenzZhen, GuangDong, China
Tel:+86-755-26639495-"7

Fax:+86-755-26632877
Postocode: 518057

Data: 7
Level (dBuvm)
80

File: EX2016 Test Data T'TUV20161125-IL.EMG (12)
Date: 2016-11-28

£
I E— 2
40

FCC PART 15 C (3M)

T

30 224, 418. 612 806. 1000
Frequency {MHz)
Site no. Jm Chamber Data no. HE
Di=s. / Ant. 3m AMT 2016 9163 710 int, pol. @ VERTICAL
Limit FCC PART 15 € (3M)
Env. / Ins. 22.1%C/51.3% Engineer : Alwis-Tu
EUT : Baby Monitor M/N:BU without sensor
Power rating : D 5V From adapter Input AC 1Z0V/60Hz
Test Hode GFSE 2415.375MHz TX mode
Ant. Calhle Emission
No. Fredq. Factor Loss Feading Level Limits HMargin EFemark
[MHz) (B /1) {dE) [dBuv) (dBuV/m) (dBuWV/m) (dE)
1 335.550 Z0.86 Z.15 49 .20 44 .66 45.00 1.54 oF
2 376,290 Z1.62 2.34 45,07 41.31 46,00 4,89 e
3 440,310 Z23.11 Z.57 45.00 4z .70 46,00 3.30 QP
4 480,080 23.67 Z2.69 45.28 43 .50 46,00 2.50 QP
5 576.012  25.23 3.03 17.56 45.82 46.00 0.158 Qp
G 765.170 Z8.16 3.84 4z .27 45.94 45.00 0.06 oF

Remarks: 1.
2.

Emission Lewel= Antenna Factor + Cable Loss + Reading.
The emission lewvels that are 20dB helow the official
limit are not reported.
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AUDIX 2

No.6 Ke Feng Road, Science & Technology Park
Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:+56-755-26652877

Postoode: 515057

Data: 8
Lewel {dBuV//m)
80

File: E:2016 Test Data\T'\TUW20161125-rf.EMG (12)
Date: 2016-11-28

4l—‘ I i
4
40 3

FCC PART 15 C (3M)

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. HE =}
Di=s. [/ Ant. Jm ANT 2016 9163 710 Ant. pol. HORIZCMTAL
Limit FCC PART 15 C (3H)
Env. / Ins. 22.1%C/51.3% Engineer Alvis-Tua
EUT Baby Monitor M/N:BU without sensor
Power rating DC 5V From adapter Input AC 1Z20V/60Hz
Test Mode GF3E 2415.375MHz TE mode
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin ERemark
(MHz) [&E/m) {dE) [dEBuv) [dBuV/m) [(dBuV/m) (dEB)
1 335.550 20.86 2.15 45.07 43.53 45.00 2.47 QP
2 376.290 21.62 2.34 45.63 4z .87 45.00 3.13 Qp
3 450.080 23.687 Z.639 41.70 38.92 45.00 6.05 Qp
4 578.110 25.23 3.03 40.31 40.04 48.00 5.98 QP
5 768.170 28.16 3.54 40.72 44,39 45.00 1.61 QP
[ 9g80.230 30.01 4.49 35.51 4z2.32 54.00 11.658 P

Femarks: 1.
2.

Emission Level= Antennsa Factor + Cable Loss + Reading.
The emission levels that are Z0dE helow the official
limit are not reported.

A TUVRheinland®
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30MHz - 1GHz, Middle Channel

AUDIX 2

No.6 Ke Feng Road, Science £ Technology Fark
Nanshan District, ShenZhen, GuangDong, China
Tel:+56-755-266539495-7

Fax:+86-755-26632877

Postcode: 515057

Data: 9
Lewvel (dBuvim)
a0

File:

E‘2016 Test Data'T'TUV20161125-rf.EME& (12)
Date: 2016-11-28

FCC PART 15 C (3M)

4 Fi |
I e — i 7
40 4
030 224. 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. H=
Di=z. / Ant. Jm ANT 2015 2143 710 Ant. pol. HORIZCHTAL
Limit FCC PART 15 C (3H)
Env. / Ins. Z2.1%C/51.3% Engineer Alviz-T
EUT Beby Monitor M/N:EU without sensor
Power rating DC 5V From adapter Input AC 1Z20V/60Hz
Test Mode GFSK Z443.5MHz TX mode
Ant. Cable Emis=ion
No. Freg. Factor Loss Reading Level Limitz Margin PRemark
(MHz] [dE/m) {dE) {dBuv) [dBuV/m) [(dBuV/m) (dEB)
1 327.790 20.67 2.12 49.17 44,44 45.00 1.56 P
2 344.280 z20.89 z.1%9 45.45 43 .94 45.00 z.06 Qp
3 3768.290 2Z1.62 2.34 47.11 43.35 48.00 Z2.65 QP
4 450.080 23.67 2.69 40.14 38.36 45.00 7.64 QP
5 576.110 25.23 3.03 41.94 41.67 45.00 4.33 QP
[ 7E8.170 28.16 3.84 41.45 45.12 45.00 0.5858 Qp

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

A TUVRheinland®
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(@ No.6 Ke Feng Road, Science & Technology Park
A U D IX Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:486-755-26632877
Postoode: 515057

Data: 10 File: E:2016 Test Data\T'\TUW20161125-rf.EMG (12)
80 Level (dBu'//m) Date: 2016-11-28

FCC PART 15 C (3M)

1 WWLW

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. i 3m Chamber Data no. 10
Di=s. [/ Ant. : 3m ANT 2016 9163 710 Ant. pol. : VERTICAL
Limit : FCC FPART 15 C (3M)
Env., / Ins. : 2Z.1%C/51.3% Engineer : Alvis-Tu
EUT : Baby Monitor M/N:BU without sensor
Power rating : DIC 5V From adapter Input AC 120V/60Hz
Test Mode 1 GFSK 244353.5MHz TX mode
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin ERemark
(MHz) [&E/m) {dE) [dEBuv) [dBuV/m) [(dBuV/m) (dEB)
1 191.990 17.04 1.01 43.12 33.32 43.50 10.18 QP
2 335.550 20.86 2.15 45.38 43 .54 45.00 2.186 Qp
3 450.080 23.687 Z.639 44 .09 4z2.31 45.00 3.69 Qp
4 578.110 25.23 3.03 48.25 45.95 48.00 0.02 QP
5 768.170 28.16 3.54 41.62 45.29 45.00 0.71 QP
[ 9g80.230 30.01 4.49 38.69 45.50 54.00 §.50 P

Femarks: 1. Ewission Level= Antennsa Factor + Cable Loss + Reading.
Z. The emizszion levels that are Z20dE below the official
limit are not reported.
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30MHz - 1GHz, High Channel

AUDIX 2

No.6 Ke Feng Road, Science £ Technology Fark
Nanshan District, ShenZhen, GuangDong, China
Tel:+56-755-266539495-7

Fax:+86-755-26632877

Postcode: 515057

Data: 11

Level (dBuY.m)
80

File: E'2016 Test DataiTiTUN20161125-rf.EME (12)

Date: 2016-11-28

FCC PART 15 C (3M)

4 5
I e — 1 I
40 hﬂh
030 224. 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. 11
Di=z. / Ant. Jm ANT 2015 2143 710 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3H)
Env. / Ins. Z2.1%C/51.3% Engineer : Alvis-Tu
EUT Beby Monitor M/N:EU without sensor
Power rating DC 5V From adapter Input AC 1Z20V/60Hz
Test Mode GFSK Z471.025MHz TX mode
Ant. Cable Emis=ion
No. Freg. Factor Loss Reading Level Limitz Margin PRemark
(MHz] [dE/m) {dE) {dBuv) [dBuV/m) [(dBuV/m) (dEB)
1 335.550 20.86 2.15 47.54 43.30 45.00 2.70 P
2 440.310 23.11 z.57 45.446 43.16 45.00 z.54 Qp
3 450.080 23.67 Z2.69 44,33 42.55 48.00 3.45 QP
4 576.110 25.23 3.03 45.17 45.90 45.00 0.10 QP
5 7E8.170 28.16 3.84 4z .05 45.72 45.00 0.25 QP
[ 9g80.230 30.01 4.49 38.40 45.21 54.00 5.79 Qp
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading.

2.

The emission lewvels that are Z0dB helow the official
limit are not reported.
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AUDIX 2

No.6 Ke Feng Road, Science & Technology Park
Nanshan District, ShenZhen, GuangDong,China
Tel:+56-755-26659495-7

Fax:+56-755-26652877

Postoode: 515057

Data: 12
Lewel {dBuV//m)
80

File: E:2016 Test Data\T'\TUW20161125-rf.EMG (12)
Date: 2016-11-28

4|—11 1 i
10 4

FCC PART 15 C (3M)

3o 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data no. H
Di=s. [/ Ant. Jm ANT 2016 9163 710 Ant. pol. HORIZCMTAL
Limit FCC PART 15 C (3H)
Env. / Ins. 22.1%C/51.3% Engineer Alvis-Tua
EUT Baby Monitor M/N:BU without sensor
Power rating DC 5V From adapter Input AC 1Z20V/60Hz
Test Mode GF3E 2471.625MHz TE mode
Ant. Cable Emission
Ho. Freg. Factor Loss Reading Level Limits Margin ERemark
(MHz) [&E/m) {dE) [dEBuv) [dBuV/m) [(dBuV/m) (dEB)
1 263.770 18.75 1.63 21.56 41.94 45.00 4.06 QP
2 344.280 20.89 2.19 21.04 44,12 45.00 1.88 Qp
3 3584.050 z21.54 2.37 17.54 4z .05 45.00 3.95 Qp
4 450.080 23.67 Z2.69 12.57 39.23 48.00 6.77 QP
5 576.110 25.23 3.03 13.45 41.71 45.00 4.29 QP
[ 7E8.170 28.16 3.84 12.91 44,91 45.00 1.059 P

Femarks: 1.
2.

Emission Level= Antennsa Factor + Cable Loss + Reading.
The emission levels that are Z0dE helow the official
limit are not reported.

A TUVRheinland®
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1GHz - 18GHz, Low Channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

Level {dBuWim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
G1IJIJIJ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 1

Dis. / fnt. : 3m 2016 MCTD120% 3007  Ant. pol. : VERTICAL

Limit : FCC PART 1BC PELE Pre 101. 2kPa

Ere. / In=. @ 23.6#C/B201% Engineer : Alice_wang

EUT : Baby Monitor MN/N:BU without sensor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GFSE 241k, 378MHz TX

At Cable ANP Emiz=zion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2415, 38 Z8.16 8.38 l06. 06 36,39  106.17 74,00 -32.17 Peak
Femarks: 1. Emiszszieon Lewel= Anterna Factor + Cable Lozz + Reading

2.

—Aimp Factor
The emizszion lewvels that are 2048 below the official
limit are not reported.
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AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 2

Diz. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre : 101. ZkPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 2415, 376MHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2416, 3% 28.16 B.35 10E. T3 36,39 108, 85 74,00 -34.85 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120

110

90

70

50

Level {dBuVim)

Date: 2016-11-21

FCC PART 15C PEAK

30
10
04000 6800. 9600. 12400. 15200, 18000
Frequency {(MHz)
Site no. : 3m Chamber Data no. : 3
Dis. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa
Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang
EUT : Baby Monitor MAN:ET without zenzor
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 2415, 376MHz TX
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4830.7% 32.74 1L.77 47.78  36. 68 56,61 T4, 00 17.39  Feak
2 BTBO.OO 32.85 11.87 46.40  36.45 58, 8T T4.00 18.13 Peak
Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading

2.

—Aimp Factor

limit are not reported.

The emizszion levels that are 20dB below the official
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120

Level {dBuVim)

Date: 2016-11-21

110

90

FCC PART 15C PEAK

70

50

30

10

4000

Site no.
Dis. / inmt.
Limit

Erme. / Ins.
EUT

Power rating
Tezt Mode

No. Freq.
(MHz)

6800, 9600, 12400,

: 3m Chamber

rdm 2016 MCTD1Z2
1 FCC PART 1BC PEAE
: 23 6#C/02, 1%

: Baby Monitor

: IC 5Y From Adapte
: GF3K 2415, 376MHz

Ayt Cable
Factor Lozz  FReading factor Lewvel

(dB/m} (dE}  (dBu¥} () (dBu¥/m)

Frequency {MHz)

Data no.
08 3007  Ant. pol.
Fre

15200, 18000

t 4
: HORIZONTAL

101. 2ZkPa

Engineer : Alice_wang

M/N:BU without sensor

r Input &C 120%/60Hz
X

ANP Emizzion

Limitz Margin Remark

(dBuV/m) (dE)

1 4830.7H
2 ABTTZ.00

32
33

LT 1L TT 5.
.00 11,97 53,

0g 35,68 61. 80
91 35.45 63.43

Td4.00 12,11  Peak
T4.00 10.5T7  Peak

Remarks:

L.
2.

—Aimp Factor

limit are not r

eported.

Emizzion Level= intenna Factor + Cable Lozz + Reading

The emizszion levels that are 20dB below the official
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A TUVRheinland®

1GHz - 18GHz, Middle Channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

Level {dBuWim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : &

Dis. / fnt. : 3m 2016 MCTD120% 3007  Ant. pol. : VERTICAL

Limit : FCC PART 1BC PELE Pre 101. 2kPa

Ere. / In=. @ 23.6#C/B201% Engineer : Alice_wang

EUT : Baby Monitor MN/N:BU without sensor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GFSE 2443, BMHz TX

At Cable ANP Emiz=zion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2443.B0 28,21 8. 38 l06.42 36,38  106.63 74,00 -32.63 Peak
Femarks: 1. Emiszszieon Lewel= Anterna Factor + Cable Lozz + Reading

2.

—Aimp Factor
The emizszion lewvels that are 2048 below the official
limit are not reported.




Produkte
Products

Appendix C
50063924 001
Page 13 of 32

A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
G1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 6

Diz. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre : 101. ZkPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 24435, BMHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2443, 80 28,21 8. 38 1o7.80 36, 38 108. 01 74,00 -34.01 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.




Produkte
Products

Appendix C
50063924 001
Page 14 of 32

A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110
90
FCC PART 15C PEAK
70
3
2
N L-WJ
30
10
G4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : T

Dis. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL

Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 24435, BMHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 4070.00 31.25 11.28 42,06  36.24 48, 34 74,00 25.66 Peak

2 4EET.00 32.63 11.81 44.07  36.69 52,82 74.00 21.18 Peak

3 BTBO.00 32.85 11.87 48.26  36.45 57.73 T4.00 16.27 Peak

Femarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading

2.

—bimp Factor
The emisgion levels that are 20dE below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

120 Level {dBuVim)

Date: 2016-11-21

110

90

FCC PART 15C PEAK

70

50

30
10
G4000 6800. 9600. 12400. 15200, 18000
Frequency {(MHz)
Site no. : 3m Chamber Data no. : 8
Diz. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre : 101. ZkPa
Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang
EUT : Baby Monitor MAN:ET without zenzor
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 24435, BMHz TX
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 48ET.00 32.63 11.81 47.78 36,69 56, 54 T4, 00 17.46 Feak
2 BTBO.00 32.85 11.97 48.256  36.45 57.72 T4. 00 16.28 Peak
3 T330.B0 35.83 12.565 48.98 35,567 61. 89 T4.00 12.11  Peak
Femarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading

2.

—bimp Factor
The emisgion levels that are 20dE below the official
limit are not reported.
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A TUVRheinland®

1GHz - 18GHz, High Channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China
Tel:+86-T55-26639495-T
Fax:+86-TEE-266328TT

Postcode: 518067

Level {dBuWim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
G1IJIJIJ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 8

Dis. / fnt. : 3m 2016 MCTD1208 3007  fAnt. pol. : HORIZONTAL

Limit : FCC PART 1BC PELE Pre : 101. ZkPa

Ere. / In=. @ 23.6#C/B201% Engineer : Alice_wang

EUT : Baby Monitor MN/N:BU without sensor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GFSE 2471, 628MHz TX

At Cable ANP Emiz=zion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2471.63 28,26 8.41 oT.01 36,38 107.29 74,00 -33.29 Peak
Femarks: 1. Emiszszieon Lewel= Anterna Factor + Cable Lozz + Reading

2.

—Aimp Factor
The emizszion lewvels that are 2048 below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30
10
01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 10

Dis. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL

Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 2471, 6268MHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2471. 63 28.26  B.41 105.26  36. 38 105. 54 T4.00 -31.54 Peak

Eemarks: 1.

Emizzion Lewel= Antenna Factor + Cable Lossz + Eeading
—Aimp Factor

2. The emizsgion levels that are Z0dE below the official

limit are not reported.

-10-
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110
90
FCC PART 15C PEAK
70
' 2
50
30
10
04000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. :
Dis. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL
Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa
Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang
EUT : Baby Monitor MAN:ET without zenzor
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 2471, 6268MHz TX
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 4i112,00 31.46 11.31 45,56  36. 18 52,15 21,85 Peak
2 4943.25 32.B1 11.84 45.96 35,71 5d. 60 15.40 Peak
Femarks: 1. Emiszion Lewvel= Antenna Factor + Cable Lozsz + Reading

2.

—Aimp Factor

limit are not reported.

11-

The emizszion levels that are 20dB below the official
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110
90
FCC PART 15C PEAK
70
3
2

1
50
30
10

G4000 6800. 9600. 12400. 15200, 18000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 12

Diz. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL

Limit 1 FCC PART 1BC PEAE Pre : 101. ZkPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 2471, 6268MHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 4i112,00 31.46 11.31 44,36 36. 18 50, 84 74,00 23.06 Peak

2 4943.25 32.B1 11.84 46. 21 36,71 5d. 85 T4. 00 18.15 Peak

3 T414.88 35.87 12 82 48.22  35.59 61.22 T4.00 12. T8  Peak

Femarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading

2.

—bimp Factor

The emisgion levels that are 20dE below the official
limit are not reported.

-12-
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Duty Cycle

3 Ag\\ent Spectrum Analyzer - Sprt Sh

| SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

PNO: Wide —»— 1rig: Free Run
IFGain:Low #Atten: 20 dB

AMkr1 2.455 ms| Auto Tune
Ref Offset 115 dB
R:f 215.550 dBm ~328 dB

Center Freq
2.443500000 GHz

\L\\.H“H \} I
StartFreq
2.443500000 GHz

Stop Freq
2.443500000 GHz

CF Step
100.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.443500000 GHz
Res BW 100 kHz VBW 100 kHz Sweep 5.000 ms (1001 pts)

i Ag\\ant Spectrum Analyzer - Swept SA

| SENSE:INT] | ALIGN AUTO | 08:25:53 PMNov 23, 2016
Avg Type: Log-Pwr

PNO: Wide ~»—= 1rig: Free Run
IFGain:Low #Atten: 20 dB
Auto Tune

Ref Offset 115 dB
1LO ngdl\r Ref 21.50 dBm

Center Freq
2.443500000 GHz

StartFreq
2.443500000 GHz

Stop Freq
2.443500000 GHz

CF Step
100.000 kHz
Man

Freq Offset
0Hz

Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

IMSG

Center 2.443500000 GHz

Duty Cycle Correction Factor = 20*log(dwell time/Ton) = 20*log (2.455ms*6/100ms)=--16.64 dB
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Appendix C.2: Test Results of Radiated Emissions in Restricted Bands
Low channel

No. 6 Ke Feng Foad,Block 52,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-TE5-266328T7

Postcode: 518067

i Date: 2016-11-21
12':'Le'x-rel {dBuV/mj)
110 &
90
FCC PARY 150 P

70 ?4

1
3 Al wﬂﬂﬂm! CC PART [I5C AV
SOWWWMWVHV

30
10
02310 23314 2352.8 2374.2 2395.6 247
Frequency (MHz)
Site no. : 3m Chamber Data no. @ 13
Diz. / Ant. : 3m 2016 MCTD1209 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PELE Pre : 101, ZkPa
Ervv. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang
EUT : Baby Monitor M/N:EU without sensor
Power rating : DC GV From Adapter Imput AC 120W/R0Hz
Test Mode : GF3E 2415, 370MHz TX
Ant. Cable LNF Emizsion
Mo. Fregq. Factor Lozz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (df)  (dBu¥/m} (dBu¥/m} (dBE)

1 2389.18 28.12 B.33 B9.30 36.39 59, 38 T4.00 14.84  Peak
2 2390.00 28,12 8. 33 54,00  36.39 54, 08 74,00 19.54  Peak
3 2399.B6 28.14 8.3 68.10  36.39 68. 19 T4.00 5.81 Peak
4 2400.00 28.14 B, 65,98  36.39 66. 07 T4, 00 T.53 Peak
5 2409.30 28.15 835 108,88  36.39  108.99 T4.00 -34.599 Peak

Femarks: 1. Emiszion Lewel= Antenna Factor + Cable Lozsz + Reading
—bimp Factor
2. The emiszion levels that are 20dB below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Lewel {dBuV/m) Date: 2016-11-21
120
110 ]
90

FCC PARY 15C K
70 i i
1
mﬂnf\ﬁﬂl " PART 15C AV
‘I.IIH L]
SOWWMMWMW
30
10
02310 23314 2352.8 2374.2 2395.6 247
Frequency (MHz)

Site no. : 3m Chamber Data no. : 14

Dis. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : VERTICAL

Limit 1 FCC PART 1BC PEAE Pre 101. 2kPa

Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang

EUT : Baby Monitor MAN:ET without zenzor

Power rating : DC BV From Adapter Input AC 120V/60Hz

Tezt Mode : GF3K 2415, 376MHz TX

Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)

1 238D.18 28,12 8,33 BT.38  36.39 57.44 74,00 16.56 Peak

2 2390.00 28.12 B33 52,35 36.39 52.41 74.00 21.59  Peak

3 2399.87 28.14 8.3 66.58  36.39 66, 87 T4.00 7.33 Peak

4  2400.00 2B.14 B.34 64,85  36.39 G4, 94 74,00 8.06 Peak

5 24089.30 28.15 8.35 7,07 36.3%  107.18 T4.00 -33.18 Peak

Remarks: 1. Emizsion Level= intenna Factor + Cable Lozz + Reading
—4imp Factor
2., The emiszion levels that are 20dB below the official

limit are not reported.
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High channel

AUDIX

No.6 Ke Feng Road,Block B2,
ShenZhen Science & Industry Park
Want ou, Shenfhen, GuangDong, China

Tel:+86-T55-26639495-T

Fax:+86-TEE-266328TT
Postcode: 518067

Level {dBuWim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70
3
]
AN AT FCC PART 15C AV
W
50 VA A ot o A A
30
10
024?0 2478. 2486. 2494, 2502. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 15
Dis. / fnt. : 3m 2016 MCTD120% 3007  Ant. pol. : VERTICAL
Limit : FCC PART 1BC PELE Pre : 101. ZkPa
Ere. / In=. @ 23.6#C/B201% Engineer : Alice_wang
EUT : Baby Monitor MN/N:BU without sensor
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GFSE 2471, 628MHz TX
At Cable ANP Emizzion
No. Fregq. Factor Lozz EReading factor Lewel Limitz Margin ERemark
(MHz) (dB/m) (dB)  (dBu¥) (df)  {(dBu¥/m) (dBu¥/m} (dE)
1 2474.60 28,26 8.41 lo6. 51 36,38  106.80 74,00 -32.80 Peak
2 24B3.B0 28.27 8.42 B9.13  36.38 59, 44 74.00 14.56 Peak
3 24B4.28 28,27  §.42 64,01 36,38 64, 32 T4, 00 5.68% Peak
4  2500.00 2B.30 B.44 47.68  36. 38 48. 04 T4.00 25.96 Peak

Remarks:

1. Emizsion Lewel= Anterna Factor + Cable Lozsz + Reading
—Aimp Factor

2. The emiszion levels that are 20dB below the official
limit are not reported.
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A TUVRheinland®

AUDIX

No.6 Ke Feng EKoad, Block &2,
ShenZhen Science & Industry Park
Nant ou, ShenZhen, Guanglong, China
Tel:+86-T56-26639495-T
Fax:+86-ThE-266328TT

Postcode: 518067

Level {dBuVim)

Date: 2016-11-21

120
110 1
90
FCC PART 15C PEAK
70 3
%/
\M{\f\ MR X FCC PART 15C AV
Wl
50 R Y A
30
10
024?’0 2478. 2486. 2494, 2502. 2510
Frequency (MHz)
Site no. : 3m Chamber Data no. : 16
Diz. / &nt. : 3m 2016 MCTD1208 3007  Ant. pol. : HORIZONTAL
Limit 1 FCC PART 1BC PEAE Pre : 101. ZkPa
Ervw. / Ins. @ 23.6#C/02.1% Engineer : Alice_yang
EUT : Baby Monitor MAN:ET without zenzor
Power rating : DC BV From Adapter Input AC 120V/60Hz
Tezt Mode : GF3K 2471, 6268MHz TX
Ayt Cable ANP Emizzion
No. Fregq. Factor Lozsz EReading factor Lewel Limitz Margin Remark
(MHz) (dB/mi (dB}  {(dBu¥) (dB)  (dBu¥/m} (dBu¥/m} (dB)
1 2474, 68 28.26  B.41 1a7.26 36, 38 107. 58 74,00 -33.55 Peak
2 24B3.B0 28.27 8.42 60. 31 36. 38 50. 62 T4. 00 13.38 Peak
3 24B4.40 28.28  8.42 65.06  36.38 65. 38 T4.00 8.62 Peak
4  2500.00 2B.30 B.44 47.71 36, 38 48, 07 74,00 25.83 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Lossz + Reading

—imp Factor
The emizszion lewvels that are 2048 below the official
limit are not reported.
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Appendix C.3: Test Results of Conducted Emission on AC Mains

A mode
No.6 Ee Feng Foad, 3cience £ Technology FPark
A I l D IX Nanshan District,3henZhen, Guanglong, China
Tel:+56-755-26639495-7

Fax:+86-755-26632877
Postocode: 518057

Data: 9 File: E:1#CE2016 Report DatalALFORD'20160928.EM6 (10}

8‘..Lf;‘\;"el {dBuv) Date: 2016-11-22

70.0
FCCPART15C

60.0 |

FCC PART 15 C {AVG)

50.0 |

40.0

30.0

20.0

10,0

JA5 .2 5 1 2 5 10 20 30
Frequency (MHz}

3ite no 11f# Conduction Data No H=l

Iis./Lisn 12016 EZHZ2-Z5 LINMNE

Limit :FCC PART 15 C

Env./Ins. 123.2%C/B2% Engineer :Alwiz-Tu

EUT tBaby monitor M/N: BU without sensor

Power Rating :AC 120V/60Hz

Test HMode :

LISN Cabhle Emission
o Freqg Factor Loss Reading Lewel Liwits Margin Remark
(MHz ) (dE) (dE) [ABUV) [dBuV) [ABuW] [(dE)

1 0.1582 0.13 0.0z 46.35 46.50 64,42 17.92 QF
2 0.274 0.13 0.0z 40.96 41.11 60.95 19.87 QP
3 0.361 0.13 0.03 35.08 35.22 558.69 23.47 QP
4 0.546 0.1z 0.03 33.37 33.52 56.00 22.48 QP
5 0.654 0.14 o.04 29.08 29.26 56.00 26.74 QP
& 0.599 o.17 o.06 28.53 28.76 56.00 27.24 QP

Remarks: l1.Emission Lewvel=LISN Factor+Cable Loss+Reading.
2.If the average limit is wet when using & guasi-peak detector.
the EUT shall be deemed to meeset bhoth limits and measurement
with awverage detector is unhecessary.
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A TUVRheinland®

No.6 Ee Feng Foad, 3cience & Technology FPark
WNanshan District,3henihen, Guanglbong, China
Tel:+56-755-26639495-7

Fax:4+86-7E5-26632877

Postcode: 518057

AUDIX

Data: 10 File: E:11=CE2016 Report DatalALFORD'20160928.EMG (10}
ﬁanﬂ {dBuv) Date: 2016-11-22
70.0
FCCPART 15 C
60.0 |
CC 15¢C G
50.0 FCC PART 15 C (AVG
|
40,0
30.0
20.0
10.0
0
5 .2 5 1 2 5 10 20 30
Frequency (MHz)
Jite no 11# Conduction Data No 10
Iis./Lisn 12016 ESHE-Z5 MNEUTRAL
Limit tFCC PART 15 C
Env./Ins. 123.27C/52% Engineer :Alwiz-Tu
EUT tBaby monitor M/N: BU without sensor
Power Rating :AC 120V/60Hz
Test HMode :
LISN Cabhle Emission
juifa] Freqg Factor Loss REeading Lewel Liwits Margin Remark
(MHz) (AR (B [dBuV) [dBuV) [ABuW) [(dE)
1 0.17s8 0.13 0.0z 46.59 46.74 64,59 17.85 QP
2 0.274 0.13 0.0z 40.45 40.60 60.95 20.38 QP
3 0.361 0.15 0.03 35.29 35.47 558.69 23.22 QP
4 0.505 0.15 0.03 34.08 34.26 56.00 21.74 QP
5 0.538 0.15 0.03 33.41 33.59 56.00 22.41 QP
G 0.a630 0.15 o.04 31.62 31.81 56.00 24,19 QF

Remarks: 1.Emission Lewvel=LI3N Factor+Cable

Loss+Reading.

2.If the average limit is wet when using s guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector 1s unhecessary.
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C mode

No.6 EKefeng Road, 3cience & Technology Park
I l IX Nanshan District, Zhenzhen, Guangdong, China
Tel:+86-755-26639495-7

Fax:+86-755-26632877
Postocode: 518057

Data: 19 File: E::2016 Test Data'T'TUV 1:20161117.EM& (56}
ﬁanﬂ {dBuv) Date: 2016-11-25
720
64.0 FCC PART 15B QP
56.0 l
FCC PART 15 B AVG
48.0 |
40.0
320
24.0
16.0
8.0
“0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no 12# Conduction Data Mo 119
Dis./Lisn 12016 ESHZ-Z5 LINE LISN phase:
Limirt tFCC PART 15 B QF
Env./Ins. 123.27C/52% Engineer :Alvis-Tu
EUT B
Power Rating :AC 120V/60Hz
Test Mode :Charging Mode
LIZN Cabhle Emission
juifa] Freg Factor Loss REeading Lewel Liwits Margin Remark
(MHz) (dE) {dE) {dBuV) {dBuV) {dBuv) (dE)
1 0.166 0.13 0.0z 33.11 33.26 65.16 31.90 QP
Z 0.211 0.13 0.0z 31.57 31.72 563.15 31.46 QF
3 0.417 0.13 0.03 32.22 32.38 57.51 25.13 QF
4 0.724 0.15 o.0as5 31.59 31.79 56.00 24,21 QF
s 1.628 o.19 o.o7 29.87 30.13 56,00 25.87 QP
g 15.552 0.56 0.15 34,97 35.71 &0, 00 Z4.z9 QP

Femarks: l.Emission Level=LI3N Factor+Cabhle Loss+FEeading.
2.If the average limit is wet when using s guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector 1s unhnecessary.
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A TUVRheinland®

AUDIX

No.6 KEefeng Foad, 3cience & Technology Park
HNanshan District, Jhenzhen, Guangdong, China
Tel:+36-755-26635455-"7

Fax:+36-755-26632877

Postcode: 518057

Data: 20 File: E:12016 Test Data\T'\TUV 1:20161117.EM& (56}
ﬁanﬂ {dBuv) Date; 2016-11-25
72.0
64.0 FCC PART 15B QP
56.0 l
FCC PART 15 B AVG
48.0 |
40,0
320/ | 4
24.0
16.0
8.0
“0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
3ite no 12# Conduction Data No 120
Dis./Lisn 12016 EZHZ2-Z5 NEUTRLL LIZN phase:
Limirt tFCC PART 15 B QF
Env./Ins. 123.2%C/52% Engineer :Alwis-Tu
EUT 1 BU
Power Rating :AC 120V/60Hz
Test Mode iCharging Mode
LIZN Cabhle Emission
juifa] Freg Factor Loss REeading Lewel Liwits Margin Remark
(MHz) (dE) (AR [dBuY) [dBuV) [ABuW) [(dE)
1 0.166 0.13 0.0z 31.66 31.51 65.16 33.35 QP
2 0.15¢6 0.13 0.0z 30.42 30.57 64,20 33.63 QP
3 0.402 0.15 0.03 37.15 37.33 57.81 20.45 QP
4 0.5822 0.16 o.0as5 29.81 30.02 56.00 25.98 QP
5 1.662 o.19 o.o7 29.44 29.70 56.00 26.30 QP
& 15.718 o.57 0.158 32.78 33.53 60,00 26.47 QP

.Emission Level=LISN Factor+Cable Loss+Reading.

.If the average limit is mwet when using & guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.
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Appendix C.4: Test Results of Radiated Emission
C mode, Below 1GHz

No.6 KEefeng Foad, 3cience & Technology Park
I l IX Nanshan District, Jhenzhen, Guangdong, China
Tel:+36-755-26635455-"7

Fax:+36-755-26632877
Postcode: 518057

Data: 11 File: EZ2016 Test Data\T'\TUV 120161125X.EMG {20}

8‘..Le\;"el (dBuVimy) Date: 2016-11-25
72.0

64.0

56.0 FCC PART 15 B (3M)

}

48.0 |
40.0—|

320

B

24.0 R 5

16.0

8.0

"30 224, 418. 612, 806. 1000
Frequency (MHz)

3ite no. : 3m Chamber Data no. 11

Dis. / Ant. @ 3m AMT 2016 2163 710 Ant.. pol. : HORIZONTAL

Limit : FCC PART 15 E (3M)

Env. / Ins. : 22.1%C/51.3% Engineer : Alwvwis-Tu

EUT : BU

Power rating : DC 5V From adapter Input AC 120V/60Hz

Test Mode : Charging Mode

Ant. Cabhle Emission
No. Freg. Factor Loss PBEeading Lewvel Liwmits Margin ERemark
(MHz) [dB /1) (dB)  (dBu¥) (dBu¥/m) (dBuV/m)  (dB)

1 35.8z20 19.57 .65 6.06 2b.28 40.00 13.7:2 aF

2 1058.570 16.60 1.13 2.39 20.12 43.50 23.38 aF

3 141.550 19.43 1.08 0.66 21.17 43.50 22.33 aF

4 159.950 19.74 1.06 .76 21.56 43.50 21.94 aF

5 205.570 16.85 1.06 4.07 21.98 43.50 Z21.52 )

& 37e.2590 21.62 2.34 1.56 25.82 46.00 Z0.18 )

Fewarks: 1. Ewmission Lewvel= Antentha Factor + Cable Loss + Reading.
2. The emission levels that are 20dB bhelow the official
limit are not reported.
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No.6 KEefeng Foad, 3cience & Technology Park
HNanshan District, Jhenzhen, Guangdong, China
Tel:+36-755-26635455-"7

Fax:+36-755-26632877

Postcode: 518057

Data: 12 File: E::2016 Test Data\T'\TUV 1:20161125X.EMG {20}

g Level (dBuv.im) Date: 20116-11-25
72.0

64.0

56.0 FCC PART 15 B (3M)

!

48.0 |
40.0—|

32.0

24.0

16.0

8.0

“30 224, 418. 612, 806, 1000

Frequency (MHz)

3ite no. : 3m Charber Data no. 12

Dis. / Ant. @ 3m AMT 2016 2163 710 Ant.. pol. : VERTICAL

Limirt : FCC PART 15 B (5HM)

Env. / Ina. 1 2Z.1%C/51.3% Engineer : Alwis-Tu

EUT : BU

Fower rating : DC 5V From adapter Input AC 120V/60Hz

Test Mode ! Charging Mode

int. Cabhle Emission
No. Freg. Factor Loss EBEeading Lewvel Liwits Margin ERemwark
(MHz) [AB/ 1) (dB)  (dBuv)  (dBuV/m) (dBuV/m)  (dB)

1 35.962 19,57 0.65 14.90 35.12 40.00 4.58 )

2 53.280 20.38 0.586 2.33 23 .57 40.00 16.43 )

3 145.340 19.a65 1.34 2.00 22.99 43.50 Z0.51 )

Fewarks: 1. Ewmission Lewvel= Antentha Factor + Cable Loss + Reading.
2. The emission levels that are Z0dBE bhelow the official
limit are not reported.
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C mode, Above 1GHz

No.6 EKefeng Road, 3cience & Technology Park
I l IX Nanshan District, Zhenzhen, Guangdong, China
Tel:+86-755-26639495-7

Fax:+86-755-26632877
Postocode: 518057

Data: 17 File: E::2016 Test Data\T'\TUV 1:20161118 20 30 50 BU RE H.EM& {20}
1 l}...Le\fel {dBuWImy) Date: 2016-11-18
90.0
80.0 FCC PART 15 B PEAK
70.0
60.0 FCC PART 15 B AV
50.0
1 3 5
40,0
30.0
20,0
10.0
“1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
3ite no. @ 3w Chawber Data no. 17
Dis. / Ant. HE) ] 2016 MTD1209 3006 hAnt. pol. : WERTICAL
Limit : FCC PART 15 B PEAK
Env. / Ins. : 21.4*C/52% Engineer : Alwis-Tu
EUT : BU
Fower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode : Charging
int. Cable LMP Emission
No. Freq. Factor Loss factor Feading Lewvel Limits Margin Remark
[MH=z) {dE/ 1) (dEB] {dB] [dBuV) {dBuW/m) (dBuW/m) {dB)
1 1190.67 Z5.47 1.81 35.63 54.38 456.03 70.00 23.97 Peak
2 1192.186 Z5.47 1.81 35.63 35.27 z9.92 50.00 20.08  hverage
3 1425.34 Z5.80 Z.00 35.34 5Z.95 45.41 7o.00 Z4.59 FPeak
4 1420.20 Z5.80 Z.00 35.34 45.20 7.2 50.00 12.28 Average
5 Z000.04 Zg.00 Z.45 34.67 45,22 44.00 7o.00 Z26.00 FPeak
o Z00z.1a Zg.00 Z.45 34.67 39.27 35.05 50.00 14.95 Average

Fewarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Lip Factor
Z. The emission levels that are Z0dE helow the official
limit are not reported.
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No.6 KEefeng Foad, 3cience & Technology Park
I l IX HNanshan District, Jhenzhen, Guangdong, China
Tel:+36-755-26635455-"7

Fax:+36-755-26632877
Postcode: 518057

Data: 18 File: E::2016 Test Data\T'\TUV 1120161118 20 30 50 BU RE H.EM& {20}
1'}.._Le\fel {(dBuWimy) Date: 2016-11-18
90.0
80.0 -
FCC PART 15 B PEAK
70,0
60.0
FCC PART 15 B AV
50,01 3 5
40.0
30.0
20,0
10.0
1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
3ite no. : 3m Charber Data no. 1 18
Dis. / Ant. @ 3m 2016 MCTD1209 3006 Ant.. pol. : HORIZONTAL
Limirt : FCC PART 15 E PEALK
Env. / Ina. 1 21.4%C/52% Engineer : Alwis-Tu
EUT : BU
FPower rating : DC 5V From Adapter Input AC 120V/60Hz
Test Mode ! Charging
int. Cable LHMP Emission
Nao. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) [dB/m)  (dB) (B [dBuV) [ABUWV/ ) [dABUWV/ 1) (dE)
1 1200.70 25.49 1.52 35.63 53.98 45.66 70.00 24.34 Peak
2 1203.24 25.49 1.52 35.63 45.26 36.94 50.00 13.06 Average
3 2450.34 25.28 2.79 34.50 50.10 46.67 70.00 23.33 Peak
4 2452.17 25.28 2.79 34.50 42 .50 39.07 50.00 10.93  Average
5 2500.34 29.20 3.04 34.38 47.75 45.61 70.00 24.39 Peak
G 2802 .16 29.20 3.04 34.38 39.27 37.13 50.00 12.87 Average

FEemwarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are Z0dE bhelow the official
limit are not reported.
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